For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 1 of 49

136-008-190 FR-18 (1996)

Base Assembly

(=)

A 4] ,vitv o ‘N...

. ,v A“““

-/,
Awuv. W
~ ) /) . ..IIIIIIIIFII...I
& 1@y _W_ &/
R TIANE
| A\.H (\/ \l \
(=) L&D
AN _— — -
AN (=) = 7
Cren | =
™ Nv\v\ ﬁ\ / » ‘\
® 5\ 5 /S P
/ x \\ W, gy P/ IL/,
/ \ f ~ _A.m \ / / ~\)
/AN CON B L O
] - T e wulih
7 P Ammy ﬁ,mmw Ihlnmu\v!.... mﬂv Y\\t A“mwu II”
@@ (2= /
\../ e ‘w = W, \. v
& d LG
r.\\ll ) 1NWU \ hat \
[ /
Anu.\w \Amw. \“\\ \\ /
) /
(=) (of ) f

,”,..T...muu.
\
& ..J@mw

- f
@

s

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Base Assembly

Page 2 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C45924 1 BASE
2 WD-C37575 1 ARM - deck lift R.H.
3 WD-C37574 1 ARM - front L.H.
4  WD-C37573 1 ARM - front R.H.
5 WD-C37578 1 PIN - cross bar
6 WD-C37579 1 BAR - cross
7 WD-C37577 1 TUBE - wire
8 WD-C37583 2 LOCK - forward nose down
9 WD-C37603 1 TUBE - drive idler
10 WD-C37576 3 /P BUSHING - deck lift arm (3/8" long)
11  WD-C37586 1 /P BUSHING - pivot (1/2" long)
12 WD-113-417 6 BOLT - 1/2" - 13 x 1-1/4"
13  WD-113-441 1 BOLT - 1/2" - 13 x 2-1/4"
14  WD-113-210 2 BOLT - 3/8"- 16 x 3"
15 WD-195-106 8 WASHER - 1/2"
16 WD-192-23 7 LOCKWASHER - 1/2"
17 WD-195-104 2 WASHER - 3/8"
18 WD-113-410 2 BOLT - 1/2" - 13 x 1-1/2"
19 WD-129-105 1 S NUT - 1/2" - 13
20 WD-132-310 2 PIN - cotter 1/8" x 1"
21  WD-C37595 1 SPRING - idler tension
22 WD-C38864 1 /P PULLEY idler
23  WD-C37815 2 SPRING - lift assist
24  WD-C37816 2 /P CABLE - lift
25 WD-113-4 4 BOLT -1/4"-20 x 1"
26 WD-C38594 1 ARM - deck lift L.H.
27 WD-131-71 4 NUT - lock 1/4" - 20
28 WD-129-103 5 S NUT - 3/8" - 16
29 WD-192-21 3 S LOCKWASHER - 3/8"
30 WD-113-213 1 BOLT - 3/8" - 16 x 2-1/4"
31 WD-C44403 1 GUARD - belt
32 WD-113-102 2 BOLT - 5/16" - 18 x 3/4"
33  WD-192-20 2 WASHER - lock

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 3 of 49

136-008-190 FR-18 (1996)

Body

\.ll

muc. ___ ¥
N\ .w./”mm,/
TR WH /”/
MR
\ ,/-,,, ,ﬂw
\\A PJn// A /
A\,
@

e

'—‘

4
(i “,@_ ([l

{
w0 // o
\\1“ w.../ /

@O

p—

¥
(2) p

~{ gw NN

@ \‘ﬂlth\ ////
@ \" \\\
£\
® =

ur

o~
_/(\

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996) Page 4 of 49
Body
Ref#  Part Number Qty S/P/F  Description
1 WD-C44954 1 BODY
2 WD-C41163 1 COVER - back
3 WD-C44844 1 BAR - handle
4 WD-C37824 2 S  BEARING - rear wheel fork
5 WD-C37810 1 WEIGHT - tall
6 WD-C41944 1 STUD - fastener
7  WD-C41945 1 GROMMET - fastener
8 WD-C42053 1 PANEL - dash
9 WD-113-103 2 BOLT - 5/16" - 18 x 1"
10 WD-192-20 2 LOCKWASHER - 5/16"
11  WD-195-103 2 WASHER - 6/16"
12 WD-113-425 4 S BOLT-1/2"-13x3"
13 WD-131-70 4 S NUT - 1/2" lock
14 WD-C37818 8 MOUNT - body, rubber
15 WD-C37581 4 WASHER - mount, body
16 WD-C39525 1 PAD - footrest, front L.H.
WD-C39526 1 PAD - footrest, front R.H. (Shown)
17 WD-C44955 1 PAD - footrest, rear L.H.
WD-C44956 1 PAD - footrest, rear R.H.
18 WD-C41167 1 SKIRT - L.H.
WD-C41171 1 SKIRT - R.H.
19 WD-131-911 2 S  NUT -5/16" - 18 flange lock
20 WD-C34808 2 BOLT - 1/4" - 20 x 3/4" self-tap
WD-C42056 10 BOLT - 5/16" - 18 x 5/8" black
WD-C42057 4 BOLT - 5/16" - 18 x 1-3/4" black
21  WD-C44973 1 PLATE - face
22 WD-131-971 2 NUT - #8 - 32 flange lock
23 WD-C44035 1 TRIM - 28"
24  WD-C41944 4 BUMPER - nylon
25 WD-111-132 4 BOLT - 5/16" - 18 x 3/4" carriage
26  WD-C39403 4 SCREW - #12 x 1/2"
27 WD-192-19 8 LOCKWASHER - 1/4"

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 5 of 49

136-008-190 FR-18 (1996)

Decals (Body)

.Anmy
-/

Y
Q)
ia.l:!.
: I ’

y

IR

*—il._

_ﬁ ;

i e
___ m
"4E
p

_ _._n-—

T

(l\ _

Jii;

!

Vg

:_

Hg___ |

l-:l'

ﬁ___ww_

...L_

,..\

GRUGE WHELL ATLE BLaRNGS

[o} 4

— L
a.’- & ?
(\\ _——_ -——
ol
—___——— _____ ———ﬂ:!.i.i!..i:j
I AT m

> mw W

L COmrROLY

T 4 WACHINL RAS A HHwIOW WS

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Decals (Body)

Page 6 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C44340 1 DECAL - WARNING
2 WD-C44315 1 DECAL - power lift
3 WD-C44974 1 DECAL - instrument panel
4 WD-C38473 1 MEDALLION - White "horse"
5 WD-C37495 1 DECAL - operation
6 WD-C37496 1 DECAL - caution interlock
7  WD-C37502 1 DECAL - unlock/lock
8 WD-C37498 1 DECAL - run/park
9 WD-C37500 1 DECAL - danger carbon monoxide
10 WD-C38807 1 DECAL - lubrication
13  WD-C46065 1 DECAL - front "FR18"
15 WD-C46066 1 DECAL - side R.H. "FR18"
15 WD-C46067 1 DECAL - side L.H. "FR18"
16 WD-C44979 1 DECAL - brake lock

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 7 of 49

136-008-190 FR-18 (1996)

Decals (Deck)

<
u

1

N

o
.nur
oot
i,
(Y8}
1T}
N

o
. U

'.l—
i

)
.

Y WK n---

N

(e

2

m fxy __m
_—- o _nu! mun.

ol

4

.n._____ e n._m _n..
) .,--.._.___..,--“_._.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996) Page 8 of 49
Decals (Deck)
Ref#  Part Number Qty S/P/F  Description
1 WD-C37491 1 DECAL - "Whirling Blades"
2 WD-C37492 1 DECAL - "Caution" discharge chute
3 WD-C37493 1 DECAL - "Caution" grass chute
4  WD-C37494 1 DECAL - "Danger”

WWW.mymowerparts.com



Page 9 of 49

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

-

(—

N

\
A

o
7——— @ ., ....\Wf..}v_,wm.\v
. AR, (em o~
o~ ...\.mﬂ \\.\ iy # H.....wv
Y& o N @ AT
____7 O S2AL o
I...A\_ 'd \
.\..__.
,Il\\ A\\}I
n
N
)
=
Q
@

R —~
A 7]
- \\\\hyxn‘.hr_l\\v

IJIIA—-‘I- -“U. \\\V
.m‘ \\ \\\.-..ll \_
.m-\ 7
NS .

\ll,
uy vv
-

\ HHHM."HlHlM“uw
& (57

et

Drive Pulley And Cross Shaft (Transm

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)
Drive Pulley And Cross Shaft (Transmission)

Page 10 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C37707 1 /P BELT - transmission drive
2 WD-126-9 2 KEY - woodruff 1/8" x 1/2"
3 WD-C37694 1 HUB - drive plate
4 WD-C37702 4 SPACER - bolt
5 WD-C38014 1 FAN - CCW
6 WD-C37700 2 /P PLATE drive
7  WD-C37704 6 WASHER - 1/4" 10 ga
8 WD-C38015 1 SHAFT - cross
9 WD-C37703 2 SPACER
10 WD-C38019 1 /P FAN-CW
11  WD-C37695 1 /P PULLEY - drive (Includes drive plate)
12 WD-113-121 UAR BOLT - 5/16" - 18 x 2"
12 WD-113-104 UAR BOLT - 5/16" - 18 x 1-1/4"
12 WD-113-103 UAR BOLT - 5/16" - 18 x 1"
13 WD-192-20 8 LOCKWASHER - 5/16"
14  WD-129-102 8 NUT - 5/16" - 18

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 11 of 49

I-E-i!.nuu%_ _

136-008-190 FR-18 (1996)

DTW10 Dual Tail Wheel

4
%
3 :
--'I x_llllJ.- 2
PRI "
inaiwf K
5 ,..; iy K
.J. .__.. kS ’
L K
e A o=
oo m,.m
T—,
—
nu_vunlnr|¢v & ¢
A
S
. e I/I .
e W N
, . * ,.m o, !
"
d

T 07 W

e e ot e e o e oo

@ :

!

(&

mm u b, ‘\ M“_I

n.[-
A
~,
2] v,
"l
-y

o,

&__ _“,_- ,,...

Ty

{

L

-

N .\Aﬂ,,v,

|
- Ilr‘\ __’r L
"rl:
25 5, \
‘.ﬂ a1 . .
/MTH‘_
,_“.._lm,/ » *
s |
T o, .
Jw n,., V_ % b
- —
l.| & f_..._;___ Y

S

o

N,
T ‘
- <
~
P Y _ —
A \ o
\._ _.r \\.m,,. “.. \_,
P P
‘w\ IlL.LW-\..x e 2, . 2
__T-r-\“““,“\ P
/hll.l ||||| i

~Soome s

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

DTW10 Dual Tail Wheel

Page 12 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-219-20 3 FITTING - lubrication 1/4" - 28
2 WD-C37824 6 S BEARING - Ball 1"
3  WD-C45610 1 AXLE - dual wheel
4  WD-C46645 2 FORK - wheel
5 WD-C45618 1 MOUNT - axle
6 WD-C45689 1 ROD - axle pivot
7 WD-C14919 UAR WASHER - 1" x 1-3/4"
8 WD-C37004 UAR WASHER - 1/2" x 1"
9 WD-C45841 1 WASHER - 1/2" x 1-3/6"

10 WD-192-23 5 LOCKWASHER - 1/2"

11  WD-113-417 1 BOLT - 1/2" - 13 x 1-1/4"

12 WD-129-105 4 S NUT-1/2"-13

13 WD-113-412 2 BOLT - 1/2" - 13 x 1-3/4"

14  WD-C45708 1 MOUNT - axle, front extension

15 WD-C37860 2 COLLAR - set 1"

16 WD-85-58 1 SCREW - set 5/16" - 18 x 1/2" square head

17  WD-C37915 2 /P TUBE - axle

18 WD-113-448 2 BOLT - 1/2"-13x 7"

19 WD-C37869 2 /P WHEEL ASSEMBLY
WD-C37872 2 S  BEARING - Wheel
WD-C37870 1 TIRE-13x5.00-6
WD-C37871 1 RIM

20 WD-C45711 2 BUSHING - tail wheel hub

21  WD-113-646 UAR BOLT - 5/8" - 11 x 7-1/2"
WD-113-2606 UAR BOLT - 5/8"-11 x 11"

22  WD-131-356 1 NOT - 5/8" - 11

23  WD-C45746 2 PLATE - stiffener

24  WD-113-208 2 BOLT - 3/8" - 16 x 1-1/4"

25 WD-131-1352 2 NUT - 3/8" - 16 flange lock

26  WD-195-541 1 WASHER - 5/8" x 1-1/2"

WWW.mymowerparts.com



Page 13 of 49

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Dual Tail Wheel

A a‘.m”v ~. \\Hl
X P®
- (&) o &
?. ) (D /
o D / A / /M”\ »
T \.,ﬂ \_ A\ .mnmf (==
O (o)) ()=~ == == N\ ) D) e -~
VAY); N \w \ hm - ® \
RN/ ) - \
;& (®) ®
/ Aﬂ;/ y
g / // \
®) / \ T |
y @) @~ A
/ ﬁ \ ﬁ\ g ,A ..n_..v A \ — r_m“,
\ nn.l.il.\.W r AT Aﬁ (..‘ﬂf \\\ Wmuuuuuu““““
= _,,nw‘awm,t _\Jr m.‘dj ™ ,_,_,.-1_.,) o | . B A\ s
S A QNN Q) c—o°
X N O\ e Y W\ 7 X e )
A SO LB, NN N \
[N (=) ™. \ N\ V77T
/ Amwvv (=) O\ N\ ’
/ -t / / / nmm,.n
s\ Vi \® ,
5 \ . e %
\ ?/..- e e e et \ / D ‘.uu.
N\ ses \ >, L
/v/ o /I nl”l
/ / —
AN ~
¢ / \
T e e e ey . “—t \ \
’ &) \ \
/ .m,m,.wv_ \ ,/ \
® N L\ N
!/ / A / / ,,,
oo s an o )ﬁ. AI._.-L_\ // \W/ 5\ oy
_Aﬂl.-..uv ! J\.\l iJ:.::: _
— -/ ™
/lNllIl.-.l.r\\ ’IH [ ] v,

P

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Page 14 of 49

Dual Tail Wheel
Ref#  Part Number Qty S/P/F  Description

1 WD-219-20 3 FITTING - lubrication 1/4" - 28
2 WD-C37824 6 S BEARING - ball 1"
3  WD-C45610 1 AXLE - dual wheel
4  WD-C45645 2 FORK - wheel
5 WD-C45618 1 MOUNT - axle
6 WD-C45689 1 ROD - axle pivot
7 WD-C14919 UAR WASHER - 1" x 1-3/4"
8 WD-C37004 UAR WASHER - 1/2" x 1"
9 WD-C45841 1 WASHER - 1/2" x 1-3/8"

10 WD-192-23 5 LOCKWASHER - 1/2"

11 1 UNKNOWN

12 WD-129-105 1 S NUT-1/2"-13

13 WD-113-412 2 BOLT - 1/2" - 13 x 1-3/4"

14  WD-C45708 1 MOUNT - axle, front extension

15 WD-C37860 2 COLLAR - set 1"

16 WD-85-58 1 SCREW - set 5/16" - 18 x 1/2" square head

17  WD-C37915 2 /P TUBE - axle

18 WD-113-448 2 BOLT - 1/2"-13x 7"

19 WD-C37869 2 /P WHEEL ASSEMBLY
WD-C37872 2 S  BEARING - wheel
WD-C37870 1 TIRE-13x5.00-6
WD-C37871 1 RIM

20 WD-C45711 2 BUSHING - tail wheel hub

21 WD-113-646 UAR BOLT - 5/8"-11 x 7-1/2"

21  WD-713-2606 UAR BOLT - 5/8"-11 x 11"

22 WD-131-356 1 NUT - 5/8" - 11

23  WD-C45746 2 PLATE - stiffener

24  WD-113-208 2 BOLT - 3/8" - 16 x 1-1/4"

25 WD-131-1352 2 NUT - 3/8" - 16 flange lock

26 WD-195-541 1 WASHER - 5/8" x 1-1/2"

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 15 of 49

136-008-190 FR-18 (1996)
Electric Clutch (PTO)

(

Vi
[
s
"‘\

VT..! (3
(

/
\

L
€«
—

Il\\

M

4
\=

(

N,
o
/ll\\

v

Yl
,_‘ _rnu/
,III\A

)

T
as

H..i —_——.

“-lll

&

L

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Electric Clutch (PTO)

Page 16 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C37511 1 S CLUTCH ASSEMBLY
2 WD-C37549 1 BRAKE - clutch
3  WD-C37550 1 ARMATURE - clutch
4  WD-C37551 1 /P ROTOR - clutch
5 WD-C37552 1 KIT - spring and nut (3 each)
6 WD-C37553 1 S COIL - clutch
7  WD-C37562 1 /P BRACKET - clutch stop
8 WD-C31615 1 WASHER - retaining
10 WD-192-21 1 S LOCKWASHER - 3/8"
11 wD-C31614 1 WASHER - 1-1/8"
12 WD-192-22 2 LOCKWASHER - 7/16"
13  WD-113-335 2 BOLT - 7/16" - 14 x 3/4"
14 WD-114-201 1 /P BOLT - 3/8"-24 x 1-1/4"

WWW.mymowerparts.com



Page 17 of 49

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Electrical System

_r_.\
| | e
4 . L L
Iy Y \f | B —"
W & \ g |

A A 1

A

2 , | i T Ve VI _

A

= +

¥ ...

T it N ol | Nt | ey
.L—.——r\._;vvm._.
-

[l ———— e, | W
7 Wy
T
1
1
i

A
%
M.

A

g iy

G/a

[+

| i W | - ,_. T
7 ] W ," @
W R ¢ -
A “ -mm.“tv,
o ol i
-3 > ¥ @ @ ) 2
\ i r..*n.\l. |uﬁ.._ _IH.. ﬁ / n_u ©
{ A.VI.. i el M >
- Sl = A/r\V sy o\ M
= el
g —

B )

by
w

N _Mm,. i (T oz P i
NG i
A\_uov, 8 E|| e o :
- F LU .
) — ,m.
S (&)~ J

N

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Electrical System

Page 18 of 49

Ref#  Part Number Qty S/P/F  Description
WD-C45535 1 HARNESS - wire, main
1 WD-C45539 1 HARNESS - wire, alternator and magneto
2 WD-C37505 1 S BREAKER - circuit, 10 amp
3 WD-C32178 2 /P HEADLIGHT
WD-C22573 1 S LENS - headlight
WD-C37508 1 S  BULB - headlight
WD-C37509 1 RECEPTICAL
WD-C14304 1 GASKET - headlight
4  WD-C31937 1 SWITCH - PTO (Also use C31619 Cap)
WD-C44469 2 NUT - 1/2" - 27 PTO switch retaining
5 WD-C43044 1 SWITCH - headlight
6 WD-C30267 1 SWITCH - ignition
WD-C32407 1 KEY - ignition
WD-C32397 1 CAP - nut, ignition switch
WD-193-63 1 LOCKWASHER - 5/8
WD-C32396 1 NUT - 5/8" - 32 ignition switch
7  WD-C29413 1 AMMETER
8 WD-C42929 1 METER - hour
9 WD-C45536 1 LIGHT - oil
10 WD-C45537 1 SWITCH - seat
11  WD-C37521 2 /P SWITCH - safety
WD-182-526 1 SCREW - #10 - 32 x 3/8" (safety switch
mount)
WD-192-18 1 LOCKWASHER - 3/16" (safety switch mount)
WD-193-1000 2 NUT - #10 - 32 lock (safety switch mount)
WD-182-528 2 SCREW - #10 - 32 x 1/2" (safety switch
mount)
12 WD-C41010 1 S BATTERY - 12 volt
13 WD-C44261 1 WIRE - starter
14  WD-C37511 1 S CLUTCHPTO
15 WD-C37528 1 CABLE - ground
16  WD-C44075 1 WIRE - headlight
17  WD-C33024 1 S  SOLENOID - start
WD-113-3 2 BOLT - 1/4" - 20 x 3/4" (solenoid mounting)
WD-131-934 2 NUT - 1/4" - 20 (solenoid mounting)
WD-192-19 2 LOCKWASHER - 1/4" (solenoid studs)
WD-129-101 2 NUT - 1/4" - 20 (solenoid studs)
18 WD-C37523 1 CABLE - battery positive to solenoid
19 WD-C37531 1 S  SWITCH - oil light
20 WD-C41643 1 WIRE - ground
21  WD-C42240 1 HARNESS - oil pressure switch
22  WD-C31947 1 KIT - fuse holder
23  WD-C30260 1 FUSE - 30 amp

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983
Page 19 of 49

136-008-190 FR-18 (1996)
Engine And Attaching Parts

N
Dﬂ.

V

mw
‘.flll.\\!w
.mm.iul!._\\

— r
&

p—

D 00
= M. ‘nmm wur..--------_ﬁ-...w Q)
A.i. u_\. VA.....unnununuun.a vyl \V

— / _’ Z, A
A QP

P
\\\;\‘ e .. Aﬁuv

8 N o
h M"n ., .

® (&
“HHAM,J \\1 u_ \
10
\

@ / \_V _ \

2

k3

b A ,M
I M

- ...-m\\ /

\P u..uu.,ﬂn W\

A Yua—Y vi

\\\P.Illlllll

ORCLNEN

g e e et

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)
Engine And Attaching Parts

Page 20 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C41674 1 ENGINE - B&S IC For model 422447 Spec.
No. 1277 (18 hp)

2 WD-C33444 1 DEFLECTOR - exhaust

3 WD-221-1413 1 ELBOW - street 3/8"

4 WD-113-104 4 BOLT - 5/16" - 18 x 1-1/4"

5 WD-131-911 4 S NUT-5/16"- 18

6 WD-C37546 1 PLUG - pipe 3/8"

7  WD-C37537 1 /P SHAFT - stub

8 WD-C41015 1 S KEY-1/4"x1/4"x 1"

9 WD-C37539 1 /P PULLEY - drive (Use 83-55 set screw)
10 WD-C37540 2 RETAINER - starter cable
11 WD-221-411 1 ELBOW - street 1/8"

12 WD-C37531 1 S UNIT - oil sending

13 WD-C42240 1 HARNESS - wire

14  WD-C37543 1 S PRECLEANER

15 WD-C37544 1 S FILTER - air

16 WD-C34374 1 S FILTER - oll

17 WD-187-1041 4 SCREW - #8 - 32 x 3/8"

18 WD-C37819 1 CABLE - choke
WD-C37820 1 S  CABLE - throttle

19 WD-C39403 4 SCREW - #12 x 1/2"

20 WD-192-21 2 S LOCKWASHER - 3/8"

21  WD-113-207 2 S BOLT-3/8"-16x1"

22  WD-C45077 1 DEFLECTOR - air

23  WD-C45078 1 EXTENSION - front

24 WD-C45079 1 EXTENSION - rear

25 WD-187-1328 4 SCREW - #8 - 18 x 3/8"

26 WD-121-21 7 BOLT - 1/4" - 20 flange lock

27 WD-C38537 1 RETAINER - belt

28 WD-113-4 2 BOLT - 1/4"-20 x 1"

29 WD-131-71 2 NUT - 1/4" - 20 lock

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 21 of 49

136-008-190 FR-18 (1996)

Fuel System

(

o,
\____3.
=t

N’

O

o . \

V.....‘ &

\
\
\
/,
\,
\
/
\
//
\. \
, -
/
/
/
\
\‘\\\
/
/>
=] -
.Vrjv- Amr A~ ‘
e n{“ A“
.
&
)
S
_ﬂ”‘_mmv
.“_1
Qew _/
§
A
)/ !
\\
W

y,
-

)+

—~
-"

"

)

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Page 22 of 49

Fuel System
Ref#  Part Number Qty S/P/F  Description
1 WD-C37554 1 S FILTER - fuel
2 WD-C41713 1 HOSE - fuel (Cut to length)
3 WD-214-103 4 CLAMP - hose
4  WD-C34189 2 CUSHION
5 WD-C45334 1 CAP - fuel tank (with gauge) 2-1/4" (Use on
plastic tank)
6 WD-221-1101 1 NIPPLE - pipe 1/8"
7 WD-C37811 1 VALVE - shut off
8 WD-131-911 2 S NUT - 5/16" - 18 flange lock
9 WD-113-103 2 BOLT - 5/16" - 18 x 1"
10 WD-C32455 1 CLIP - "J" fuel line
11  WD-C46333 1 TANK - fuel (2-1/4" filler tube) (plastic)
12 WD-C45061 1 BRACKET - fuel tank
13 WD-C45062 1 STRAP - fuel tank
14  WD-113-5 2 BOLT - 1/4" - 20 x 1-1/2"
15 WD-131-71 2 INPUT - 1/4" - 20 lock

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 23 of 49

136-008-190 FR-18 (1996)

Gear Box (Curtis)

(

oy

f L0
o

LN

/

o~

x. -

‘\U

.._rLrA

(3 ——

(

N

w“

o

Il
o

/

\
/

— A_______.v-_ o

/ iy e

)

(P “m“_“ﬁ.

\

P,

,A ury |

(pu—p

M
AN

Ill

'I\\ I
g

/ _ ,_m\m %r

... rUWA ‘Ir

\ {

-k wm e

)

( _myT.; pv a
\\
e \

- ......\

/.,.&_m%

‘.A_ﬂ""_w. 7

‘_‘

S

Ll -
A\.q.ﬂ-lV..ll-.\l\l .l

O

Vo

ﬂ_nnv I

Nt

.\ll

-y \ At

-
~
LY

' A
- (R

-ll\

[ LY

Y Vo

\
\

|

£
Y

L
i+

Nar

£
\

{
mt_.

Jmn". '

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Gear Box (Curtis)

Page 24 of 49

Ref#  Part Number Qty S/P/F  Description
WD-C37898 1 S GEARBOX
1 WD-C37959 2 HOUSING - half
2 WD-C29581 2 KEY - 3/16" x 3/16" x 1"
3 WD-C37960 1 SHAFT - input
4 WD-C37961 1 S  BEARING - ball
5 WD-221-84 1 BUSHING - pipe 1/4" x 1/8"
6 WD-C37963 2 RING - retaining
7 WD-C37964 1 GEAR - output shatft
8 WD-C37965 1 /P SHAFT - output
9 WD-C37966 3 /P BEARING - ball
10 WD-C37967 6 LOCKWASHER
11  WD-C37968 6 CAP SCREW - allen head
12 WD-219-23 1 FITTING - grease 1/4" NPT
13  WD-C37969 2 /P SEAL - shaft
14  WD-C37970 1 GEAR - input shaft
15 WD-C37871 1 PLUG - expansion
16 WD-221-441 1 ELBOW - street 1/8" x 90°.
17 WD-C28241 1 VALVE - relief
WD-C37975 1 GREASE - synthetic, cartridge

WWW.mymowerparts.com



Page 25 of 49

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Gear Box (Superior)

©
=]~ ~—
Vvu.nA A .,mnw V ...ﬁ/
(=) X X
Irl.}\ /,
\ hN /
\ \
S
N\
- \
~ .....__., //
Aa.u. N\
.IlllA” // //
N\ sz
// / _n}v e / ,“ h
\ Al TN
\ ( Lo YK

7 _ \u._\. dl
// . A \

\
-\

h

AN

OO0

TR

—re w. N

-y

— e

.

o

__
_d

W

o~y

Lk b, o

N PYRS
\uv . L‘ - "7 \....wh“ \

_mulutxrnv:

el

— ._
rn\_ ‘ E < M
N \

\
\ / //

\
]
/

vv-l..ll / e
{ .E_.V 4
g 171.... -
_—
/ oy
/
\
‘Y....l
‘r )
S

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Gear Box (Superior)

Page 26 of 49

Ref#  Part Number Qty S/P/F  Description
~NSS 1 GEAR BOX (Use C37898 for service)
1 WD-C42924 1 SHAFT - pinion, with gear
2 WD-C42923 1 SHAFT - cross, with gear
3  WD-C42917 1 HOUSING - with tapped holes
4  WD-C42927 1 HOUSING - with thru holes (Not shown)
5 WD-C42918 4 CUP - bearing
6 WD-C42921 4 CONE - bearing
7  WD-C42919 1 RING - retaining
8 WD-C42920 3 PLUG - pipe 1/4"
9 WD-C42922 2 SEAL - shaft
10 WD-C29581 1 KEY - 3/16" x 1" input shaft
11  WD-C42928 1 PIPE - vent
?12  WD-C42926 8 BOLT - 5/16" x 1" socket head (Not shown)
13  WD-C42925 1 CAP - end
14  WD-C28215 1 KEY - 3/16" x 5/8" output shaft

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 27 of 49

136-008-190 FR-18 (1996)

Lift Lever

O
M_ T
/w; ®
A \A "u
pass)
VA
9 Ay )
o e " \ .W
- T\, y/ /
_// /.“\\ \\
v/
/&../A
/
,/ /
/ / \“nwv.
\ /\\ /
\ Y /
/A4
N
\ \
NN
\ N\
AN
o @../ // A\l/v
| e ) oo .L -
H,.l \v!-' aﬁsv V\M/Y A@o “ /
Y -
@mﬁ / -
A NN
~ 77 (=)
N’ - \“mmu‘
NmuuuHiH"H ”””II -
ﬁ NS s —
/, // ~.4 dmill!, ||||||| \\
/._w.
‘_
o,
O]

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Page 28 of 49

Lift Lever
Ref#  Part Number Qty S/P/F  Description

1 WD-C44942 1 LEVER - lift
2 WD-C44948 1 PIVOT - lift
3 WD-C37631 1 /P GRIP - handle
4  WD-C44949 1 EXTENSION - lift lever, upper
5 WD-C42895 1 /P BUSHING
6 WD-C44952 1 BRACKET - lever lock down
7 WD-111-132 2 BOLT - carriage 5/16" - 18 x 3/4"
8 WD-C44959 2 BOLT - 5/16" - 18 x 1" black
9 WD-131-911 8 S  NUT-5/16" - 18 flange lock

10 WD-113-1 1 BOLT - 1/4" - 20 x 1/2"

11  WD-C45120 1 SPRING - torsion

12 WD-C42056 2 BOLT - 5/16" - 18 x 5/8" black

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 29 of 49

136-008-190 FR-18 (1996)

Mower Deck And Attaching Parts (52")

AN

Aﬂ_jx 8

g
@,‘

"’

®

A

(®

\..,

iy
&i
"

A\mm./ A.i_ : \1,:\
IJA
4 , ms o aw
' \lll
.-‘111‘\1 l--v,
-i““ﬂi‘\ g “.ll A
_-& \\“ \\ e’

)
\:A
() M NLN wn. =_

k_a ®

vy

o’

i / )
AN MV\A/ &

mv/n:;ov /

——
[ )
h LicJ

@~

) Am.‘rln\:d

. &

\I./

=)

“\

ﬁv .l.\nA

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)
Mower Deck And Attaching Parts (52")

Page 30 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C39210 1 DECK 52"
2 WD-C44612 1 CHUTE - foot guard
3 WD-C39209 1 MOUNT - foot guard
4  WD-C38066 1 COVER - pulley
5 WD-C39203 1 COVER - center
6 WD-C39200 1 COVER - L.H.
7  WD-C37942 1 SHOE - skid
8 WD-C37910 1 ROLLER - anti-scalp
9 WD-C37911 1 SHAFT - roller
10 WD-C37912 2 S  BRACKET - gauge wheel mount
11  WD-C37913 2 MOUNT - gauge wheel
12 WD-C37914 2 FORK
13  WD-C37915 2 /P AXLE - wheel
14 WD-C37916 2 WHEEL - gauge
WD-C37917 1 TIRE-11x4.00-5
WD-C37918 1 RIM - 5"
WD-C44499 2 S  BEARING - wheel
15 WD-113-2419 2 /P BOLT-1/2"-13 x 6-1/2"
16  WD-C37920 4 BOLT - wing
17 WD-C37921 4 NUT - gauge wheel handle
18 WD-C37505 1 S BREAKER - circuit, 10 amp
19 WD-C37860 2 COLLAR - set
20 WD-C37824 4 S BEARING- 1"
21  WD-C37922 1 PIN - "fas-tatch"
22 WD-141-56 1 PIN - deck
23  WD-C38096 2 PIN - cotter, hair
26 WD-113-3 4 BOLT - 1/4" - 20 x 3/4"
27 WD-192-19 2 LOCKWASHER - 1/4"
28 WD-129-101 2 NUT - 1/4" - 20
29 WD-131-71 2 NUT - 1/4" - 20 lock
30 WD-113-1 2 BOLT - 1/4"-20 x 1"
32 WD-C37993 2 FITTING - grease
33 WD-C37756 2 SCREW - set 5/16" - 18 x 1/2" square head
34 WD-192-20 6 LOCKWASHER - 5/16"
35 WD-129-102 6 NUT - 5/16" - 18
36 WD-192-23 2 LOCKWASHER - 1/2"
37 WD-129-105 2 S NUT-1/2"-13
38 WD-113-102 2 BOLT - 5/16" - 18 x 3/4"
39 WD-111-202 2 BOLT - 5/16" - 18 x 3/4" carriage
40 WD-182-528 2 SCREW - #10 - 32 x 1/2"
41  WD-193-1000 2 NUT - #10 - 32
42  WD-111-203 6 BOLT - 5/16" - 18 x 1" carriage
43 WD-C39221 2 BRACKET - height adjust R.H.
44  WD-C39222 2 BRACKET - height adjust L.H.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 31 of 49

136-008-190 FR-18 (1996)

Mower Deck And Attaching Parts (62")

~
-
-

il

w \
‘\

\

Vs
b

/
\\

-

)

v

(

qqs.““\
. 11? v
ey
N/

- \\ >

Ml
e

o~
[
2)(

~

-~
a

€
"~

=~

%)

(¢
\.

T ¥

—~

)

o ©

e

7d
“\

V?ll

\l\J
\\\\

/

/

\‘I
L

7

\

nmmwv/lr ‘\\ n
~ /
Aﬂg_ \ /
AN ,7 A g
g N\ 'Y / ;v

By’

(&)~ 0 “
- ¢ \/
& 4

O

>\ D
A(,\ ~ @

p~—2)

&),
& o~ WUW
,..,A"mw_ ®) \“
—. ~ Q) o A
_‘“Aﬂgﬂu./ § _V kmv.q A,..\v mﬁuun““v\\
R\ N\
AN \_ L\ @
Ay - N— -
““““wummmmmuw -..wllemmv @ ..!\_mm\v
VA AN\ e ® ()
\\ /”//, ./ /Aﬂuum. ~
A,, ,”,,,// \ &
M
// /,"",,/// /,,.N)/ e
,," A B
WY TRy
/ rr ov. VI II /
\\

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Mower Deck And Attaching Parts (62")

Page 32 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C44088 1 S DECK®62"
2 WD-C41396 1 CHUTE - foot guard
3  WD-C41400 1 MOUNT - foot guard
4  WD-C41392 1 COVER - pulley
5 WD-C41378 1 COVER - center
6 WD-C41371 1 COVER - L.H.
7  WD-C37956 1 S  SHOE - skid
8 WD-C37910 1 ROLLER - anti-scalp
9 WD-C37911 1 SHAFT - roller
10 WD-C37912 2 S  BRACKET - gauge wheel mount
11  WD-C37913 2 MOUNT - gauge wheel
12 WD-C37914 2 FORK
13  WD-C37915 2 /P AXLE - Wheel
14 WD-C37916 2 WHEEL - gauge
WD-C37917 1 TIRE-11x4.00-5
WD-C37918 1 RIM - 5"
WD-C44499 2 S  BEARING - wheel
15 WD-113-2419 2 /P BOLT - 1/2"- 13 x 6-1/2"
16  WD-C37920 4 BOLT - wing
17 WD-C37921 4 NUT - gauge wheel handle
18 WD-C37505 1 S BREAKER - circuit, 10 amp
19 WD-C37860 2 COLLAR - set
20 WD-C37824 4 S BEARING- 1"
21  WD-C37922 1 PIN - "fas-tatch”
22 WD-141-56 1 PIN - deck
23  WD-C29029 2 PIN - cotter, hair
24 WD-C37967 1 SHOE - skid R.H.
26 WD-113-3 4 BOLT - 1/4" - 20 x 3/4"
27 WD-192-19 2 LOCKWASHER - 1/4"
28 WD-129-101 2 NUT - 1/4" - 20
29 WD-131-71 2 NUT - 1/4" - 20 lock
30 WD-113-1 2 BOLT - 1/4"-20 x 1"
32 WD-C37993 2 FITTING - grease
33 WD-C37756 2 SCREW - set 5/16" - 18 x 1/2" square head
34  WD-192-20 6 LOCKWASHER - 5/16"
35 WD-129-102 6 NUT - 5/16" - 18
36 WD-192-23 2 LOCKWASHER - 1/2"
37 WD-129-105 2 S NUT-1/2"-13
38 WD-113-102 2 BOLT - 5/16" - 18 x 3/4"
39 WD-111-202 2 BOLT - 5/16" - 18 x 3/4" carriage
40 WD-182-528 2 SCREW - #10 - 32 x 1/2"
41  WD-193-1000 2 NUT - #10 - 32
42  WD-111-203 6 BOLT - 5/16" - 18 x 1" carriage
43 WD-C39221 2 BRACKET - height adjust R.H.
44  WD-C39222 2 BRACKET - height adjust L.H.

WWW.mymowerparts.com



Page 33 of 49

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Mower Drive (52")

mwv

l-\

?
& m, \ O
\ / v AT

(=)

A

[

A\nsvlvl.v QQHv l/.‘ﬂV\ - ﬁ‘

By

— = i,
&) & E

N

N’

e,

\ N o l
w@A m__; .-HHM ..‘v \““v o
N/ §®

1 —~
m 4 ®
(=)~ N\ A“na N “.,. (=)
\V.../ ... iy /!// ,dw. ga@,\x .
o _“_ .... ,-, ,m PR
. \’ .u ,_mH\v
A\nn: ,A\M_w, ) "__ ,C__ ,.-\
A~ 7” .. = ® @
= b ] P
_, \NENA:
‘.‘@ _@ @_ ...‘. v v” __ N AHW,\V wAﬁwv feat)
‘j LN
(& L qu,, ..._ AN T >~
V() (E e @ .. @v -_ i) ,Mu ) =)l Vs, _qu‘
W, -
\ - w /“ \

u.v ,ru.v, r.Il ‘
& 0 @ ) (=)

( hf \
CaN 7o (=~
(£3) A.mu_ oy
N I..lu e

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996) Page 34 of 49
Mower Drive (52")
Ref#  Part Number Qty S/P/F  Description
1 WD-C39205 1 MOUNT - gear box
2 WD-195-103 1 WASHER - 3/8"
3 WD-C37877 1 ANGLE - gear box mount
4  WD-C37929 1 TIGHTENER - belt
5 WD-C45859 3 /P HOUSING ASSEMBLY - spindle (Included 6,
9,42)
WD-C37880 /P HOUSING - spindle
6 WD-C45884 SPACER spindle
7 WD-C44128 SHAFT - spindle, short
8 WD-C44130 SHAFT - spindle, long
9 WD-C45886 BEARING - spindle
10 WD-C44136 BLADE - mower

11  WD-C37931
12 WD-C37932
13 WD-C37892
14  WD-C37933
15 WD-C37934
16 WD-C37935
17  WD-C37894
18 WD-C37898

/P PULLEY - spindle
PULLEY - gear box output

/P PULLEY - gear box input

/P PULLEY - idler, large
PULLEY - idler, small

/P BELT - deck

/P BELT - drive

S GEAR BOX - angle drive See "Gearbox"
lllustration & Parts List

S  SPACER - washer
BOLT - 1/4" - 20 x 4"

/P BOLT -3/8"-24 x 1-1/4"
WASHER - 3/8" - 10 ga.
NUT - lock 3/8" - 16
BOLT - 3/8"-16 x 1"

KEY - 3/16" x 1"
NUT - 3/8" flange lock
BOLT - 7/16" - 14 x 1-1/4"
LOCKWASHER - 7/16"
NUT - 7/16" - 14
BOLT - 3/8" - 16 x 2-1/4"
S NUT-3/8"
S LOCKWASHER - 3/8"
BOLT - 3/8" - 16 x 1-1/4"
NUT - 1/4" - 20 lock
BOLT - 3/8" - 16 x 1" carriage
BOLT - 5/16" - 18 x 3/4"
LOCKWASHER - 5/16"
BOLT - 5/16" - 18 x 3/4"
NUT - 5/16" - 18
BOLT - 1/4" - 20 x 1/2"
LOCKWASHER - 1/4"
FITTING - grease 1/4" - 28

RPRRPRPRRPRPRPDMNOORNWW

19 WD-C37888
20  WD-C37901
21  WD-114-201
22  WD-C45846
23 WD-131-1261
24  WD-113-268
25 WD-C29581
26 WD-131-1352
27 WD-113-312
28  WD-192-22
29  WD-129-104
30 WD-113-213
31 WD-129-103
32 WD-192-21
33 WD-113-208
34 WD-131-71
35 WD-111-371
36 WD-113-102
37 WD-192-20
38 WD-113-102
39 WD-129-102
40 WD-113-1
41  WD-192-19
42  WD-219-20

el
WNNRPRURMRRRRRERRERNNNROOOWWER O

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 35 of 49

136-008-190 FR-18 (1996)

Mower Drive (62")

N
P
()

\v....\

N Sy ll/ A..l /M-

) A
o \ / \ \ “‘ ‘_.. /"
A r_mw\v.l...ﬁus. .-rww --90 —“ “ ' A// Jl

Ere ___ )
e’ \ ‘ rv
@ 4 ,.“M\

Ter G

|
@ ®

'~

hﬂ”yv ‘e
v .

N,

(=) =

Y ®\¢
M‘ A _ Fa ol

RN

D,
a )\
a3
o)
7

N’

_m _ -
e o
= \.A. = - :
mmmu«-.." S .... An,-u \ A“na) — hmwwv

NS

.
,

..,,‘A A\

o= W18) AN D~ o
A\_““A_ .\ﬂ“‘ .,A. J ‘ 0} —_ ® ™
=N n... = ®
= .n.’ .... A wwv, w
@ Am o~ M ’-,. ___.mn'%ssngw !

A\.uu‘..‘ g \-,.‘v e ,...

&) (v (2 9. (i ._.‘ _v @ _AMH?_ ,
L 4 .w /
(=) A\n ﬁm\. ,@ n“,,.v /
— ;/_H.\V — B9 ofp A(\V \ f

2N (=
o ® ° )

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996) Page 36 of 49
Mower Drive (62")
Ref#  Part Number Qty S/P/F  Description
1 WD-C41757 1 MOUNT - gear box
2 WD-195-103 1 WASHER - 3/8"
3 WD-C37877 1 ANGLE - gear box mount
4  WD-C37929 1 TIGHTENER - belt
5 WD-C45860 3 /P HOUSING ASSEMBLY - spindle (Included 6,
9,42)
5 WD-C37945 /P HOUSING - spindle
6 WD-C45885 SPACER - spindle
7 WD-C44132 SHAFT - spindle, short
8 WD-C44134 SHAFT - spindle, long
9 WD-C45886 BEARING - spindle
10 WD-C44138 BLADE - mower

11  WD-C37950
12 WD-C37932
13 WD-C37892
14  WD-C37933
15 WD-C37934
16 WD-C38929
17  WD-C37894
18 WD-C37898

PULLEY - spindle
PULLEY - gear box output
/P PULLEY - gear box input
/P PULLEY - idler, large
PULLEY - idler, small
/P BELT - deck
/P BELT - drive
S GEAR BOX - angle drive See "Gearbox"
lllustration & Parts List

S  SPACER - washer
BOLT - 1/4" - 20 x 4"

/P BOLT -3/8"-24 x 1-1/4"
WASHER - 3/8" - 10 ga.
NUT - lock 3/8" - 16
BOLT - 3/8"-16 x 1"

KEY - 3/16" x 1"
NUT - 3/8" flange lock
BOLT - 7/16" - 14 x 1-1/4"
LOCKWASHER - 7/16"
NUT - 7/16" - 14
BOLT - 3/8" - 16 x 2-1/4"
S NUT-3/8"
S LOCKWASHER - 3/8"
BOLT - 3/8" - 16 x 1-1/4"
NUT - 1/4" - 20 lock
BOLT - 3/8" - 16 x 1" carriage
BOLT - 5/16" - 18 x 3/4"
LOCKWASHER - 5/16"
BOLT - 5/16" - 18 x 3/4"
NUT - 5/16" - 18
BOLT - 1/4" - 20 x 1/2"
LOCKWASHER - 1/4"
FITTING - grease 1/4" - 28

RPRRPRPRRPRPRPDMNOORNWW

19 WD-C37888
20  WD-C37901
21  WD-114-201
22  WD-C45846
23 WD-131-1261
24  WD-113-268
25 WD-C29581
26 WD-131-1352
27 WD-113-312
28  WD-192-22
29  WD-129-104
30 WD-113-213
31 WD-129-103
32 WD-192-21
33 WD-113-208
34 WD-131-71
35 WD-111-371
36 WD-113-102
37 WD-192-20
38 WD-113-102
39 WD-129-102
40 WD-113-1
41  WD-192-19
42  WD-219-20

el
WNNRPRURMRRRRRERRERNNNROOOWWER O

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 37 of 49

136-008-190 FR-18 (1996)

Mulching Kits

N

g

e’

® /
/T
\ ® \\
T2V
/ 6\\
\ ® \\
” J.IN\/,ﬂﬂu\ “““\
|
\ /
WV
«\\
LT
//”, /v

I

(=)
A_ -
 m D \ ¢

2

(4

r.|||

\

l” ~

6) @ - Ev

(

W,,.w
w,,,

3 v
N

b,

)

-

©

(

| .Nv

Y
@cy “

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Page 38 of 49

Mulching Kits
Ref#  Part Number Qty S/P/F  Description
1 WD-C45238 1 CAP - end (For W873 deck)
WD-C46746 1 CAP - end (For W815 deck)
WD-C45512 1 CAP - end (For W816, W874 deck). Shown
2 WD-C37505 1 S BREAKER - 10 amp
3 WD-182-528 2 SCREW - #10 - 32 x 1/2"
4  WD-193-1000 2 NUT - #10 - 32 lock
5 WD-C37494 1 DECAL - "Danger"
6 WD-C37956 1 S  SHOE - skid (For W815, W816, W874 deck)
WD-C46701 1 SHOE - skid (For W815 deck)
7 WD-111-132 2 BOLT - 5/16" - 18 x 3/4" carriage
8 WD-192-20 2 WASHER - lock 5/16"
9 WD-129-102 2 NUT - 5/16" - 18
10 WD-C46749 1 BAFFLE - R.H. (For W815 deck)
WD-C45516 1 BAFFLE - R.H. (For W816, W874 deck).
Shown
WD-C46240 1 BAFFLE - R.H. (For W873 deck)
11  WD-C46901 3 BLADE - 18" (For W873 deck before S/N
011312080)
WD-C46050 3 BLADE - 21.5 (For W874 deck before S/N
011306009)
WD-C45248 3 BLADE - (18") (For W815 deck). (For W873
deck S/N 011312080 and after)
WD-C45511 3 BLADE - (21.5") Shown. (For W816 deck).
(For W874 deck S/N 011306009 and after)
12 WD-C45244 1 BAFFLE - L.H. (For W873 deck)
WD-C46751 1 BAFFLE - L.H. (For W815 deck)
WD-C45619 1 BAFFLE - L.H. (For W816, W874 deck).
Shown
13 WD-113-102 6 BOLT - 5/16" - 18 x 3/4"
14  WD-113-103 4 BOLT - 5/16" - 18 x 1"
15 WD-C42056 1 SCREW - 5/16" x 18 x 5/8"
16 WD-195-521 7 WASHER - 5/16" x 5/8"
17  WD-196-103 4 WASHER - 3/8" x 7/8"
18 WD-131-69 11 NUT - 5/16" - 18 lock

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983
Page 39 of 49

136-008-190 FR-18 (1996)
Parking Brake - Cross Shaft

| -J
,_,Irm,\\r_.!
v.-.”..llv ; \\./‘
/ __w.) \.;. -Nnrﬂ
AN / *
/ ‘ /”/ ' )
e -v,/ / \
\ -
N\ (=
\\ .
\\ /
\Y /
o~ /N,/; v
ol ©0 ) \

e

i

(~) on (S

) ® .e,

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)
Parking Brake - Cross Shaft

Page 40 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C38978 1 LINK - idler pulley
2 WD-131-71 1 NUT - lock 1/4" - 20
3 WD-131-71 1 NUT - lock 1/4" - 20
4 WD-113-3 5 BOLT - 1/4" - 20 x 3/4"
5 WD-192-19 4 LOCKWASHER - 1/4"
6 WD-129-101 4 NUT - 1/4" - 20
7  WD-C38880 1 ROD - brake
8 WD-132-332 2 PIN - cotter 3/32" x 1"
9 WD-C39053 1 ROD - cross, brake
10 WD-C37607 2 /P BEARING - cross rod
11  WD-C37986 2 ROD - caliper
12 WD-C37725 2 SPRING - compression
13  WD-195-102 2 WASHER 1/4"

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 41 of 49

136-008-190 FR-18 (1996)

Pedal And Lock

Y 4
[ ury

Illl\

O (¢

A\“.._ .__

/!
‘.
\Y

¢

;\\\

y

Vi

0 o e e

¥

rlll\\

(

-,

g

]

S

f Lo r

ﬂw...u““mv
>

\
).

Af ) V

-

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Pedal And Lock

Page 42 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C44420 1 PEDAL - parking brake
2 WD-C44424 1 TAB - spring mount
3 WD-C38408 1 /P SPRING - brake return
4  WD-C44425 1 BRACKET - brake lock
5 WD-C38510 1 S  PAD - brake pedal
6 WD-C44969 1 LEVER - brake Lock
7  WD-C42056 1 SCREW - 5/16" - 18 x 5/8" allen head
8 WD-192-20 2 LOCKWASHER - 5/16"
9 WD-131-934 2 NUT - 1/4" - 20 flange lock
10 WD-C38654 1 TAB - pivot
11  WD-C37926 1 SPRING - return, lock lever
12 WD-113-103 2 BOLT - 5/16" - 18 x 1"
13  WD-195-103 1 WASHER - 5/16"
14  WD-131-911 2 S NUT-5/16"
15 WD-C44981 2 SCREW - 1/4" - 20 x 1/2" allen head

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 43 of 49

136-008-190 FR-18 (1996)

Seat Lid And Steering

\i
I~
.7&

¢

v

-+

W n_..

)

(= :
T 7
Wo @
A,“Av ®)
m@ X o
# 4
(¢ . (
~ L
YAl
.‘_Jlmnuu ]
o wmmV —~®
n‘ @ ~
7o
(®)
IlA/r

= v, =

 t~

e

A

)/,

|
v

(

(8) N4
e’ AATv

\Ml-.lwv. .\

; a

'/
—~
ul / \
,mvv /1

™~
p— A

W/

/60 | a*
LB D

s ol -

\/ ®
f

o

&

-

)

d
<,

_mmmu. .\...

M %\ %

v 8 axd

_ \ \
\ \\

\\

Y \
g,
N\.““\\

p——,

\
/ % (3

Tmy ,j

"

'«
‘g
|

\

.s\

@ _A o
R -\,

e

A
\\ /v am)’

,EJV_
(€

==,
(=2
Mo

I
III
v ’l

(2
-’

\“.v AR v..-.ﬁ

1

!,
£
o
\_

0

)

L4 A.K. ] A!.LAM.. )
i 4
'_ “w,,, No
\ A .1..v,
\\ II N
)
V/AC
\ \\ )
!/
//
/ \

)

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)
Seat Lid And Steering

Page 44 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C44237 2 LID - seat
2 WD-C37840 1 BRACKET - lever lock
3 WD-C37841 1 LATCH - lever lock
4  WD-C44498 2 BUSHING
5 WD-C37842 4 BEARING - block
6 WD-C44915 2 LEVER - steering
7 WD-C44481 1 LATCH - seat lid
9 WD-C42896 4 BRACKET - steering cable end
10 WD-C32456 1 RETAINER - harness, seat lid
11  WD-C37520 1 Switch - seat
12 WD-C43202 1 SEAT
13  WD-C25165 1 GROMMET - 1" x 1-3/4"
14  WD-C37850 4 SPACER - seat
15 WD-C37851 1 SPRING - latch, seat lid
16 WD-C37837 1 SPRING - bracket, lever Lock
17 WD-C37521 1 /P SWITCH - safety
18 WD-C37631 2 /P GRIP - handle
19 WD-C37705 2 S  CABLE - steering
20 WD-C37616 UAR /P CLAMP - steering cable
21  WD-C37852 1 PROP - seat lid
24  WD-195-103 4 WASHER - 5/16"
25 WD-131-69 4 NUT - 5/16"
26 WD-113-4 2 BOLT - 1/4"-20 x 1"
27  WD-195-102 3 WASHER - 1/4"
28 WD-131-71 3 NUT - 1/4" - 20 lock
29 WD-113-103 2 BOLT - 5/16" - 18 x 1"
30 WD-182-528 1 SCREW - #10 - 32 x 1/2"
31 WD-193-1000 5 NUT - #10 - 32
32 WD-111-114 8 BOLT - 1/4" - 20 x 1-1/2" carriage
33  WD-195-102 10 WASHER - 1/4"
34 WD-131-71 11 NUT - 1/4" - 20 lock 10
35 WD-113-3 2 BOLT - 1/4" - 20 x 3/4"
36 WD-C42359 1 BOLT 1/4" - 20 x 2"
37 WD-113-3 2 BOLT - 1/4" - 20 x 3/4"
38 WD-192-19 2 LOCKWASHER - 1/4"
39 WD-182-525 1 SCREW - #10 - 32 x 3/8"
40 WD-192-18 1 LOCKWASHER - 3/16"
41  WD-C42895 4 /P BUSHING - steering cable
42  ~NSS 1 KIT - arm rest (Optional)
WD-C22947 1 TIE - nylon
43  WD-111-204 4 BOLT - 5/16" - 18 x 1-1/4" carriage
44  WD-192-20 8 LOCKWASHER - 56"
45 WD-113-103 4 BOLT - 5/16" - 18 x 1"
46  WD-C43438 4 KNOB - seat
47  WD-C43137 2 SPRING - seat

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 45 of 49

136-008-190 FR-18 (1996)

Single Tail Wheel

o~
Lh I _
L §
oot "'

‘
/

4
4

/
/

4

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Single Tail Wheel

Page 46 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C37854 1 AXLE - wheel
2 WD-C37855 1 S  WHEEL ASSEMBLY - tail 16 x 6.50 - 8
WD-C44499 2 S  BEARING - wheel
WD-C37857 1 TIRE - 16 x6.50 - 8
WD-C37858 1 S RIM-8"
3 WD-C37859 1 /P FORK - tail wheel
4  WD-C37860 1 COLLAR - set 1"
5 WD-C37861 1 SPACER - tail wheel fork
6 WD-113-452 1 BOLT - 1/2" - 13 x 9-1/2"
7 WD-85-58 1 SCREW - set 5/16" - 18 x 1/2" square head
8 WD-192-23 1 LOCKWASHER - 1/2"
9 WD-129-105 1 S NUT-1/2"-13
WD-219-92 1 FITTING - grease 90° 1/4" - 28 self tap (caster

pivot)

WWW.mymowerparts.com



Page 47 of 49

ins

Cha

ve

And Dr

ISSION

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Transm

\ \J \n/
mw,,., 0 ®
- n.._./ .u. ”
_mmmjr “vwv BA
- ..H.“. d aI -
/.,rlll I A”/ \.le vmwv....“/_MWWl/ \\l
N 2% (&) A,.HN @ AS) _Um@.
\ .fmw,”_.. ® ,.,e 8 - v...ﬁw. § =1’
cn
N Ee \ .Mv ®
[
& A TR e, 1. m\m )
T~ B S, A @ o~
B .m_wv _ / ,vmn..uunn...uivV N Ar“nu

)

\ W, \ e

TN,

N+ e wHL /] Aﬁv
_non . A\ummv// Pmmmm.m..\mmmw“mmm\m\”m:wmm Axmwwv
m .u“ \mw .‘ AN ,..“ )
“NEu mm;\ Y 7 QAW n
_Fm.:. /7 vmv .wu. ( N & \
@-.,\ ,A, w...,ﬂ Ms ““w“wm“ N VA .

~ \ (&M ¢
@ ,.\M ur‘.,mm\ mmm_z,wm \-u, _mmw\v \ ,ﬂ
1”,.\ - Zg (s o) w ~ ]
@Vr, p ,‘ @ % \m 8 = \V
- Am m“\ . mm,x\ .wv u \\\
RO o
pally nmv ( ﬁ&..v

N Aﬂv.
W\ \\ . A C “

—~ .,\
I,.'l\

®a Ar\ @
.y AQL.' . S

N,

(2
Mee ,mg i

A

\ \4 o h ‘.
"\ ~
N Anmuv1 .qunuunm N “~
O V(S
- T —

. \_nmm_y =
&

-

“a\ /&)
_mmuv\ Mrh . VAM ._mmmmmwmxww /s

e - ﬂ | \

—~ W
‘\i-uﬂ. .“‘

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Transmission And Drive Chains

Page 48 of 49

Ref#  Part Number Qty S/P/F  Description
1 WD-C46058 2 SPACER - hub
2 WD-C28317 2 CAP - hub
3  WD-C45887 2 WHEEL ASSEMBLY - drive
WD-C37652 1 TIRE-18x9.50 -8
WD-C45888 1 RIM - wheel
4  WD-C37657 8 NUT - lug 1/2" - 20
5 WD-C45928 4 BEARING - wheel hub
6 WD-C45933 1 HUB - wheel
7 WD-C37661 4 BOLT - lug 1/2" - 20 x 1-1/4"
8 WD-219-20 1 FITTING - grease 1/4" - 28 self tapping
9 WD-C37994 1 /P SPROCKET - final Drive
10 WD-C45927 1 CHAIN - final drive
11  WD-C45929 1 AXLE - drive wheel
12 WD-C37998 2 /P COLLAR - support
13  WD-C37999 8 WASHER - 3/4" 10 ga.
14  WD-C38000 2 S  BEARING - idler sprocket 1/2"
15 WD-C38002 1 /P SPROCKET - idler (Includes bearings)
WD-C38001 1 S  SPROCKET - idler (w/o bearings)
16 WD-C38003 2 BEARING - idler sprocket 3/4"
17 WD-C38004 2 CLIP - transmission dump valve
18 WD-C38005 2 /P SHAFT - idler sprocket
19 WD-C38006 2 /P SPROCKET - transmission (Includes brake
disc)
20 WD-C44083 2 S  CHAIN - primary drive
21  WD-126-6 2 KEY - 1/8" x 3/8" Woodruff
22  WD-C38008 1 S  TRANSMISSION L.H. (CW) (Shown)
22  WD-C38009 1 TRANSMISSION - R.H. (CCW)
WD-C38010 1 DIAPHRAGM - transmission
WD-C38011 1 S KIT - seal
WD-C38012 1 KIT - reservoir, transmission
23  WD-129-105 4 S NUT-1/2"-13
24  WD-C18097 2 S SEAL-oll
25 WD-C37664 2 S  KEY - woodruff 1/8" x 112"
WD-C37626 1 BRAKE ASSEMBLY - L.H,
WD-C37625 1 BRAKE ASSEMBLY - R.H.
26 ~NSS 1 CALIPER - brake
27 WD-C38016 1 LEVER - caliper L.H.
WD-C38017 1 LEVER - caliper R.H.
28 WD-C37627 1 /P PAD - brake (set)
29 WD-C38018 1 BRACKET - caliper
30 WD-C37724 1 COLLAR - caliper rod
31 WD-C37698 1 ARM - transmission L.H.
31 WD-C37699 1 ARM - transmission R.H.
32 WD-C42895 2 /P BUSHING - cable end
33  WD-C42896 2 END - steering cable
34  WD-C37705 2 S  CABLE - steering
35 WD-C37616 2 /P CLAMP - steering cable
36 WD-192-23 4 LOCKWASHER - 1/2"
37 WD-113-241 8 BOLT - 3/8" - 16 x 3"
38 WD-192-21 8 S LOCKWASHER - 3/8"
39 WD-129-103 8 S NUT-3/8"-16
40 WD-192-20 LOCKWASHER - 5/16"

WWW.Mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

136-008-190 FR-18 (1996)

Page 49 of 49

Transmission And Drive Chains

Ref#  Part Number Qty S/P/F  Description
41  WD-195-104 4 WASHER - 3/8"
42  WD-113-412 4 BOLT - 1/2" - 13 x 1-3/4"
43  WD-113-103 5 BOLT - 5/16" 18 x 1"
44  WD-195-102 4 WASHER - 1/4"
45 WD-131-71 6 NUT - 1/4" - 20 lock
46  WD-113-4 2 BOLT - 1/4" - 20 x 1"
47  WD-C37598 4 NUT - #10 - 32 lock
48 WD-111-366 4 BOLT - carriage 3/8" - 16 x 1-1/4"
?49  WD-131-1352 2 NUT - 3/8" - 16 flange lock
50 WD-C15557 2 SHIM - .050"
51 WD-C15656 UAR SHIM - .010"
52 WD-138-138 1 PIN - roll 1/4" x 1-1/2"

WWW.mymowerparts.com



